
N 
~ 

,-.. ..,. M 

°' 
..,. 

0 ~ 
00 

M ,-.. 

°' ~ 
N "' IO 

"' ~ "' IO 
z 1./'l a:: 

II. 
00 

0 .J 
.J :I 0 .. ... 

_J 
_J 

LU 
r N 

N -

" LU 
lJ 
LU 
~ 
V) 

IO 
w N 
::, IO 

z 00 

w 
,-.. 

> 2 
<( 0 

X u 
z I-

;::: - -' 
z -' 

V, 

~ 
w 

::, N 
<( 0 N 

I- -
w CD 

V, a: 
I.!) 

UJ 
00 a: I.!) ,-.. 0 UJ 

Ill °' UJ I-
~ I.!) V, 

Ill 
w 
a:: 
Q m 
Q w 
c( ~ 

V, 

a: 
0 
>-
w 
> 
a: 
::, 
V, 

I\ 

I\ 

V, 

a: 
w 
z 
z 
<( 

-' 
c.. 
I\ 

I\ 

V, 

a: 
w 
UJ 

z -
\!) 

z 
UJ 

I\ 

I\ 
V, 

UJ 

u -
> 

"' w 
V, 

,___ 

-
00 -.;_ 
2 
a: 
-0 
LL 0 
I.!),.._ 

z"" 0 a: 0 
wO 
w -z 
- 0 

~z 
w E 
0 ~ 

w~ 
a: 
w V, 
I- ...J 
V, c.. 
~ CD 
w I-
a: 
V, 

<( 

X 
UJ 
I-

[...]
counties located within 100 statute miles downstream of the point(s) of discharge. 

Section 11. TLAP Disposal Inforn1ation (Instructions Page 36) 

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate? 

iD Yes □ No 

If no, or a new or amendment permit application, provide an accurate description of the disposal 
site location: 

TCEQ-10053 (06/01/2017) Municipal Wastewater Application Administrative Report Page9of20 
00010



B. City nearest the disposal site: 

C. County in which the disposal site is located: 

D. Disposal Site Latitude: · Longitude: 

E. For TLAPs, describe the routing of effluent from the treatment facility to the disposal site: 

F. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall runoff might 
flow if not contained: 

Section 12. Miscellaneous Infor111ation (Instructions Page 37) 

A. Is the facility located on or does the treated effluent cross American Indian Land? 

p Yes :~ No 

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the sewage 
sludge disposal site in the existing permit accurate? 

Yes lJ No □ Not Applicable .@ 

If No, or if a new onsite sludge disposal authorization is being requested in this permit application, 
provide an accurate location description of the sewage sludge disposal site. 

C. Did any person formerly employed by the TCEQ represent your company and get paid for service 
regarding this application? 

p Yes l'8I No 

If yes, list each person formerly employed by the TCEQ who represented your company and was paid for 
service regarding the application: 

TCEQ-10053 (06/01/2017) Municipal Wastewater Application Administrative Report Page1oof20 
00011



D. Do you owe any fees to the TCEQ? 

□ Yes ilZJ No. 

If yes, provide the following information: 

Account number: · Amount past due: 

E. Do you owe any penalties to the TCEQ? 

□ Yes !IZJ No 

If yes, please provide the following information: 

Enforcement order number: Amount past due: 

Section 13. Attachn1ents (Instructions Page 38) 

Indicate which attachments are included with the Administrative Report. Check all that apply: 
tJ Lease agreement or deed recorded easement, if the land where the treatment facility is located 
or the effluent disposal site are not owned by the applicant or co-applicant. 
p Original full-size USGS Topographic Map with the following information: 

• Applicant's property boundary 
• Treatment facility boundary 
• Labeled point of discharge for each discharge point (TPDES only) 
• Highlighted discharge route for each discharge point (TPDES only) 
• Onsite sewage sludge disposal site (if applicable) 
• Effluent disposal site boundaries (TI.AP only) 
• New and future construction (if applicable) 
• 1 mile radius information 
• 3 miles downstream information (TPDES only) 
• Allponds. 

P Attachment 1 for Individuals as co-applicants 
1

~ Other Attachments. Please specify: 8.5" x 11" portion USGS Topo Map (Attachment 1) 

TCEQ-10053 (06/01/2017) Municipal Wastewater Application Administrative Report Page 11 of20 
00012



Section 14. Signature Page (Instructions Page 39) 

Permit Number: WO0014477-001 

Applicant: City of Liberty Hill 

Certification: 

I certify under penalty of law that this document and all attachments were prepared under my direction 
or supervision in accordance with a system designed to assure that qualified personnel properly gather 
and evaluate the information submitted. Based on my inquiry of the person or persons who manage the 
system, or those persons directly responsible for gathering the information, the information submitted is, 
to the best of my knowledge and belief, true, accurate, and complete. I am aware there are significant 
penalties for submitting false information, including the possibility of fine and imprisonment for 
knowing violations. 

I further certify that I am authorized under 30 Texas Administrative Code § 305-44 to sign and submit 
this document, and can provide documentation in proof of such authorization upon request. 

or printed): Rick Hall 

(Use blue ink) 

Subscribed and Sworn to before me by the said. __ _,R'---""-'~"""c,..""-\<,~_\-\ ......... a.._,._\~\.,__ ______ _ 
on this \5::h day of __ ~I<~u.~~n~e.. ____ _,, 20 I 4a 
My commission expires on the 2ili:'.h day of \~ U \I\ l. , 20 2 \ 

\llmUJ.et11 !;ta,\ w 
Notary Public 

County, Texas 

[SEAL] 

~'''""'i f~'!.f.~1,_ KATHERYN MARIE MITCHELL 
: , (~~! Notary Public, State of Texas \l~~i~/ Comm. Explr19a oe-2s-2021 

,,,m.~" NQtary lO 131190166 

if co-applicants are necessary, each entity must submit an original, separate signature 
page. 

TCEQ-10053 (06/01/2017) Municipal Wastewater Application Administrative Report Page12 of20 
00013



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM 
(SPIF) 

TCEQUSEONLY: 

FOR AGENCIES REVIEWING DOMESTIC 
TPDES WASTEWATER PERMIT APPLICATIONS 

Application type: --~Renewal __ .Major Amendment __ .Minor Amendment ___ New 

County: ____ ___________ Segment Number: _ _ _ ____ _ 

Admin Complete Date: _________ _ 

Agency Receiving SPIF: 

Texas Historical Commission ---
___ Texas Parks and Wildlife Department 

___ U.S. Fish and Wildlife 

___ U.S. Army Corps of Engineers 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to each agency 
as required by the TCEQ agreement with EPA. If any of the items are not completely addressed or further 
information is needed, you will be contacted to provide the information before the permit is issued. Each 
item must be completely addressed. 

Do not refer to a response of any item in the permit application form. Each attachment must be 
provided with this form separately from the administrative report of the application. The application will 
not be declared administratively complete without this form being completed in its entirety including all 
attachments. 

The following applies to all applications: 

1. Permittee: City of Liberty Hill 

Permit No. WQoo 14747-001 EPA ID No. TX 0126195 

Address of the project (or a location description that includes street/highway, city/vicinity, and 
coun 

1655 US Hwy 183, Leander. Texas 78641 - Williamson County 

Provide the name, address, phone and fax number of an individual that can be contacted to answer 
specific questions about the property. 

TCEQ-10053 (06/01/2017) Municipal Wastewater Application Administrative Report Page 15 of20 00014



First and Last Name: Wayne Bonnet 

Organization Name: City of Liberty Hill 

Mailing Address: 926 Loop 332 

City: Liberty Hill State: TX 

Phone No.: 512-718-5449 Ext.: , 

E-mail Address: wbonnet@libertyhilltx.gov 

Credential: Utility Director 

Title/Prefix: Mr. 

ZIP Code: 78642 

Fax No.: 

2. List the county in which the facility is located: Williamson 

3. If the property is publicly owned and the owner is different than the permittee/applicant, please list the 
owner of the property. 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number. 

From discharge, the effluent flows, via a 16" diameter force main, approximately 1,600 feet in an 
easement to County Road 2661 then 2,400 feet in an easement along CR 266 to a Pedernales Electric 
easement where it continues south for 2,400 feet to the outfall at the San Gabriel River South Fork. 
Segment 1250. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries plotted and a 
general location map showing the project area. Please highlight the discharge route from the point of 
discharge for a distance of one mile downstream. (This map is required in addition to the map in the 
administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

:181 Proposed access roads, utility lines, construction easements 

D Visual effects that could damage or detract from a historic property's integrity 

□ Vibration effects during construction or as a result of project design 

181 Additional phases of development that are planned for the future 

D Sealing caves, fractures, sinkholes, other karst features 

0 Disturbance of vegetation or wetlands 

6. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing of caves, 
or other karst features): 

TCEQ-10053 (06/01/2017) Municipal Wastewater Application Administrative Report Page16of20 
00015



Future phases of construction will disturb less than 3 acres. Excavation will be required for future 
proposed plant basins, sludge storage tanks. and underground utilities, with an anticipated 
excavation depth of up to 15 feet below grade. 

7. Describe existin disturbances, ve etation, and land use: 
The existing site includes an existing 1.2 MGD wastewater treatment plant on it. Vegetation includes 
oak trees and native grasses. 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

8. Llst construction dates of all buildings and structures on the orooertv: 
The original 0.4 MGD wastewater plant was constructed in 2006 and commissioned in 2008. The 
recent o.8 MGD wastewater plant expansion, including a lab/office building and belt press building, 
was constructed in 2017 and commissioned in 2018. 

9. Provide a briefhisto of the ro e , and name of the architect uilder, if known. 
The property was previously owned by the Joe Giddens family and was used for domestic livestock 
only. No structures other than the existing WWTP facilities (built from 2006 to 2017) exist on the 
site. Austin Engineering constructed the first phase of the WWTP and Pepper-Lawson constructed 
the second phase of the WWTP. 

TCEQ-10053 (06/01/2017) Municipal Wastewater Application Administrative Report Page 17of20 
00016



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION 

DOMESTIC TECHNICAL REPORT 1.0 

The Following Is Required For All Applications 

Renewal, New, And Amendment 

Section 1. Pcr1nitted or Proposed Flows (Instructions Page 51) 

A. Existing/Interim I Phase 

Design Flow (MGD): 1.2 

2-Hr Peak Flow (MGD): ~ 

Estimated construction start date: June. 2016 

Estimated waste disposal start date: April. 2018 

B. Interim II Phase 

Design Flow (MGD): 2.0 

2-Hr PeakFlow(MGD): .6..5 
Estimated construction start date: April, 2019 

Estimated waste disposal start date: Januarv. 2021 

C. Final Phase 

Design Flow (MGD): ~ 

2-Hr Peak Flow (MGD): 13.0 

Estimated construction start date: June. 2021 

Estimated waste disposal start date: June. 2022 

D. Current operating phase: Phase 2 of current permit (1.2 MGD) 

Provide the startup date of the facility: 11/1/ 2006 

Section 2. Treat1nent Process (Instructions Page 51) 

A. Treatment process description 

Provide a detailed description of the treatment process. Include the type of 
treatment plant, mode of operation, and all treatment units. Start with the 

TCEQ-10054 (06/01/2017) Page 1of76 
Domestic Wastewater Permit Application, Technical Reports 

00017



plant's head works and finish \\-1.th the point of discharge. Include all sludge 
processing and drying units. If more than one phase exists or is proposed in 
the permit, a description of each phase must be provided. Process 
description: 

The existing 1.2 MGD WWf P consists of a 0.4 MGD sequencing batch reactor (SBR) plant, and a o.8 MGD 
membrane bio-reactor (MBR) plant. The 0.4 MGD SBR plant includes a mechanical bar screen, an SBR plant 
consisting of two SBR basins and one digester basin, an alum feed system for phosphorus removal, a post­
equalization tank, cloth media filtration, UV disinfection, and step-aeration prior to discharge. The o.8 MGD 
MBR plant includes a package headworks unit with screening, grit, and grease removal, an anaerobic tank, an 
anoxic tank, a pre-aeration tank, two MBR tanks. The MBR plant uses the same alum feed system, UV 
disinfection, and step-aeration treatment units as the SBR plant. The plant also has a sludge storage tank and 
a belt press sludge processing unit. 

Port or pipe diameter at the discharge point, in inches: 16 

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and 
dimensions Oength, width, depth) of each treatment unit, accounting for all 
phases of operation. 

Table 1.0(1) - Treahnent Units 

Treatment Unit Type Number of Dimensions (L x W x D) 

Units 

See Attachment 2 

C. Process flow diagrams 

Provide flow diagrams for the existing facilities and each proposed phase of 
construction. 

Attachment: 3 

Section 3. Site Drav.7ing (Instructions Page 52) 

Provide a site drawing for the facility that shows the following: 

TCEQ-10054 (06/01/2017) 
Domestic Wastewater Permit Application, Technical Reports 

00018



• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 

• Ifland disposal of effluent, the boundaries of the disposal site and all 

storage/holding ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land 

application or disposal site. 

Attachment: 4 

Provide the name and a description of the area served by the treatment facility. 

The Liberty Hill Regional WWf P serves the entire Liberty Hill Sewer CCN area 
(#20969), including the City of Libertv Hill. The plant serves MUD #12, MUD #13. 
MUD #19, MUD #19A. Stonewall Ranch MUD. and Williamson Liberty Hill MUD. 

Section 4. Unbuilt Phases (Instructions Page 52) 

Is the application for a renewal of a permit that contains an unbuilt phase or phases? 

Yes :181 No □ 

If yes, does the existing permit contain a phase that has not been constructed within 
five yea~s of being authorized by the TCEQ? 

Yes i!ZI No□ 

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase. 
Failure to provide sufficient justification may result in the Executive Director 
recommendin denial of the unbuilt base or bases. 
The City of Liberty Hill WWfP service area is currently committed to treat 4 MGD of 
domestic wastewater from the City of Liberty Hill customers and the MUDs listed in 
Section 3 of this form. The existing 4 MGD permitted capacity will be needed as these 
developments reach ultimate build-out. 

Section 5. Closure Plans (Instructions Page 53) 
Have any treatment units been taken out of service permanently, or will any units be 
taken o~t of service in the next five years? 

Yes □ No :~ 

TCEQ-10054 (06/01/2017) Page3 of76 
Domestic Wastewater Permit Application, Technical Reports 

00019



If yes, was a closure plan submitted to the TCEQ? 

Yesb· Nob 

If yes, provide a brief description of the closure and the date of plan approval. 

Section 6. Per111it Specific Require1nents (Instructions Page 53) 

For applicants with an existing permit, check the Other Requirements or 
Special Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and each 
proposed phase? 

Yes i!ZI No '□ 

If yes, provide the date(s) of approval for each phase: Ph. 1 May, 2006. Ph. 2 May. 

2016 

Provide information, including dates, on any actions taken to meet a requirement or 
provision pertaining to the submission of a summary transmittal letter. Provide a 
co of an a roval letter from the TCE if a licable. 
NIA 

B. Buffer zones 

Have the buffer zone requirements been met? 
f 

Yes [IZI No □ 

Provide information below, including dates, on any actions taken to meet the 
conditions of the buffer zone. If available, provide any new documentation relevant 